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INTERNATIONAL

Carondelet Division

8600 Commercial Bivd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWF-C1
CAF Metal Designation CF8MNMnMod
Material Spec  CF8MNMnMOD
Ladle#1 Heat 27728

Element Min
C 0.04
MN 2.3
SI 0.0
CR 18.0
NI 13.0
MO 2.1
P 0.0
S 0.0
N 0.24

Respectfully Submitted,

Actual

0.07
2.7
0.5

18.2

13.1
2.2

0.002
0.004
0.26

Max

0.07
2.8
0.5

18.5

13.5
2.5

0.015
0.015
.28

Cert Number S73140-1
Pour Date  12/19/2004

Citarles AL Ruud
Quality Assuranice Manager

Superior Quality Engineered Metal Products

www.MetalTekint.Com




Purchase Order Number
Pattern Number

CAF Metal Designation
Material Spec

PPPL-FP-LTS-2

MCWF-C1

CF8MNMnMod
CFSMNMnMOD

Ladle#2 Heat 27730

Element

C
MN
SI
CR
NI
MO
P

S

N

Respectfully Submitted,

Min
0.04
2.3
0.0
18.0
13.0
2.1
0.0
0.0
0.24

Actual

0.05
2.8
0.6

18.1

13.2
2.2

0.001
0.004
0.25

Material Test Report
ENERGY INDUSTRIES OF OHIO

Max

0.07
2.8
0.5

18.5

13.5
2.5

0.015
0.015
0.28

NTERNATIONAL

Carondelet Division

8600 Commercial Bivd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Cert Number S73140-1
Pour Date  12/19/2004

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekint.Com




Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWF-C1
CAF Metal Designation CF8MNMnMod
Material Spec  CFSMNMnMOD
Ladle#3 Heat 27731

Element Min Actual
C 0.04 0.05
MN 2.3 2.6
SI 0.0 0.4
CR 18.0 18
NI 13.0 13.1
MO 2.1 2.3
p 0.0 0.001
S 0.0 0.005
N 0.24 0.28

Respectfully Submitted,

Max

0.07
2.8
0.5

18.5

13.5

0.015

0.015
0.28

Cert Number S73140-1
Pour Date 12/19/2004

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekint.Com

Y



INTERNATIONAL

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report

ENERGY INDUSTRIES OF OHIO

Purchase Order Number
Pattern Number

CAF Metal Designation
Material Spec

Element

C
MN
SI
CR
NI
MO
P

S

PPPL-FP-LTS-2 Cert Number S73140-1
MCWF-C1 Pour Date  12/19/2004
CF8MNMnMod
CF8MNMnMOD
Weighted average of 3 heats — 27728(32.4%), 27730(25.1%), 27731(42.5%) Total Weight 28779 Ibs.
Min Actual Max
0.04 0.06 0.07
2.3 2.7 2.8
0.0 0.5 0.5
18.0 18.1 18.5
13.0 13.1 13.5
2.1 2.2 2.5
0.0 0.001 0.015
0.0 0.005 0.015
0.24 0.26 0.28

N

Respectfully Submitted,

Con

Charles A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products
www.MetalTekint.Com
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INTERNATIONAL

Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2
Pattern Number MCWF-C1

Weld Material Batch 3012668/82743

Element Actual
C 0.02
MN 7.3
SI 0.4
CR 19.5
NI 15.2
MO 3.0
p 0.03
S 0.03
N 0.17

Al -

Charles A. Ruud
Quality Assurance Manager

Respectfully Submitted,

Superior Quality Engineered Metal Products
www.MetalTekInt.Com




Carondelet Division

8600 Commercial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Material Test Report
ENERGY INDUSTRIES OF OHIO

Purchase Order Number PPPL-FP-LTS-2 Cert Number S73140-1
Pattern Number MCWF-C1 Pour Date  12/19/2004
Weld Material Batch WO 19711

Element Actual
C 0.02
MN 3.4
SI 0.2
CR 17.7
NI 16.2
MO 2.8
P 0.02
S 0.002
N 0.15

(A7

Charles A. Ruud
Quality Assurance Manager

Respectfully Submitted,

Superior Quality Engineered Metal Products
www.MetalTekInt.Com




Westmoreland Mechanical Testing & Research, Inc.

PO. Box 388 N\\ _ ) o

Westmoreland Drive A@ ccredite

Youngstown, PA 15696-0388 U.S.A. Q%&E
[ACGREDITED

Telephone: 724-537-3131 Fax: 724-537-3151
Website: www.wmtr.com
WMT&R is a technical leader in the material testing industry.
April 19, 2005 CERTIFICATION Section 1 of 1

WMTE&R Report No. 5-25287
WMT&R Quote No. QN250563
Reqg No. 2767

621-01 & 621-02

MetalTek International
The Carondelet Division
8600 Commercial Blvd.
1-55 Industrial Park
Pevely, MO 63070-1528

Attention: Rick Suria

Subject: All processes, performed upon the material as received, were conducted at WMT&R, inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.

The following tests were performed on this order: TENSILE

TENSILE RESULTS: ASTM E21-03a

Requirements: UTS KSI (Min 95/Max —) 0.2% YS KSI (Min 72/Max ---) 4D Elong. % (Min 32/Max -} Modulus MSI (Min 21/Max ---)
SOAK TIME: 5 Minutes

SPEED OF TESTING: 0.0050 in./in./min., 0.0500 in./min.fin.

7 4
i . / pd _ R % sM\\‘\m H\\l
MATERIAL: Metaltek CFBMNMnMOD CAS7 67 [Bres \va«J C \ et

DISPOSITION: Acceptable
Orig. Area | Machine | AJU/R

Sample | TestLog | Temp. uTs 0.2% YS | Elong | RA | Modulus | Ult. Load | 0.2% YLD. Om_m. Final | 4D Orig | 4D Final

Number | °F KSI KSI % | % | MsI LBS LBS | Dia.(in.) | Dia. (in.) | GL (in.) { GL(in.) | (Sq.In) | Number
Tensile-2 | B67872 | -320 | 172.0 98.7 62 | 68| 242 | 16590 9522 0.3504 | 0.1968 | 1.40 | 227 [0.09643131| Mo A
Tensile-4E | B67873 | 320 | 1674 97.8 44 |36 233 [ 16120 9416 0.3502 | 0.2805 | 1.40 | 2.02 |0.09632126| Mo A

Tensile-5A | B67874 | -320 171.2 98.7 61 64 225 16450 9481 0.3498 | 0.2090 1.40 225 |0.09610135 M9 A
A/U/R: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT

Materials Testing Laboratory

FAWYA - g-79 - 5
.\ 7 Rdy B StargMa#t Wojton
KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FAGT ON THIS FORM Technical Serviges Manhager/ Tensile Supervisor April 19, 2005
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS ‘

HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL
STATUTES. THIS CERTIFICATE OR REPORT SHALL NOT BE REPRODUCED

EXGEPT N FULL WITHOLT THE WRITTEN ARPROVAL o e s Testing Specialists for Aerospace, Automotive, and Material Testing Fields
Locations in Youngstown, PA U.S.A. ~ Tel. (724) 537-3131 and
Banbury UK. ~ Tel. +44 (0) 1295 261211
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/ gt.Louis Testing Laboratgyjag -

2810 Clark Avenue * St. Louis, MO 63103-2574 » (314) 531-8080 * FAX (314) 531-8085

METALTEK INTERNATIONAL March 22, 2005
8600 Commercial Bivd. Lab No. 05P-0864
Pevely, MO 63070 P.C.No. 12518

Page 1 of 2
{Corrected Report 6/15/05)
Attention: Chuck Ruud

REPORT OF MECHANICAL TESTS

SAMPLE ID: 3 EA., HT# 27728 Alloy CFBMNMNMOD +70°F
Original 4 Reduced Reduction i Yield Tenzile Modutus E;%:g;:o:
Sample ID S'Q":a hrea Area ¢ A'::a f;n n Strength Strengih of ¢ Len th?
4-Inches | sq. Inches ° PSI PSi Elasticity | ~°"® o
27728-1 1948 0683 €4.9 34,600 | 82,500 21.3 1.06 53.0
27728-2 1888 .0697 63.0 34,800 | 85,100 20.5 1.03 515
27728-3 1924 .0683 64.5 33,300 | 83,807 21.1 1.00 50.0

Round, reduced section tensiies
Yield taken at .2% offset
Tested in accordance with ASTM A 370-033

{dentification of tested specimans provided by the ofient,

2terials Testing

ACCREDT

. AN OFFICIAL COPY OF TEST REFONT WiLL BE PROVIDED BY THIS LABDSATORY €3h, FEQUEST, DO NOT RZFICLUIGE,
Certilicato No. 0507-71 NOT OFFICIAL WITHOUT THE RAISED SEAL OF 3T, LOUIS TESTING | &5 SATORIES, 1NT,
Cartllicate No. 025702 SEE REVERSF FOR CONDITIONS
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Foundes '

St- LOLI%S

2810 Clark Avenue » St, Louis, MO 63103-2574 (314) 531-B080 = FAX {314} 531-8085

METALTEK INTERNATIONAL
8600 Commercial Blvd,
Pevely, MO 63070

March 22, 2005

Lab No. 05P-0864

P.0O. Na. 12516

Page 2 of 2

(Corrected Report 6/1 5/05}

REPORT OF MECHANICAL TESTS
—_—— e VANV AL TESTS

SAMPLE ID: HT# 28597 & HT# 28679

Attention: Chuck Ruud

Original Reduced Reduction | Yield Tengjle Elongation
Sample ID Area Ares & A"'c ";:‘ " strength Strength | (2.0” Gage Length)
Sq. Inches $q. Inches fea PSs| psi in, %
28597 1886 .1140 39.5 54,600 84 100 0.48 24.0
28679 .1863 L1029 447 57,400 82,900 0.46 23.0

Round, reduced section tensiles

I/A\/LM/
7 MV‘/,% .

Yield taken at 29 offset
Tested in accordance with ASTM A 370-03a

dsntification of testas Spscimens provided by the clionr.

chmitz, Director
aterials Testing

L

Garillicate No. (:G7-04
Cortificata No caa™.oy

AN OFFICIAL COPY OF TEST REPORT Wil RE PROVIDED RY THiS LABORATORY o przal 'EST. DO A ‘ j
L OF TEST ¢ E - J okl DO NOT BerRODUGE,
NOT OFFILIAL WITHOUT THE RAIZED SEAL OF ST LOUIS TESTNR CABTRATIRIES |4 CELeE
SFF AEVERSE FOR CONDITIONS.




BB/15/2885 1E: 26 114-531-8085 ST LOUIS TESTInG LAB PAGE  Bl1/01
Founged \939}_ _,,St‘ Louis Testing Laboratorfes
y NG O R P OBR AT E n
2810 Clark Avenue ® St. Louis, MO 63103-2574 (314) 531-8080 » FAX (314} 521-8085
METALTEK INTERNATIONAL May 12, 2005
8600 Commercial Blvd. Lab No. 05P-1439
Pevely, MO 63070 P.0O.No.12518
Page 1 of 1
Attention: Chuck Ruud
REPORT OF MECHANICAL TESTS
w_—..w
SAMPLE ID: HT# 27728
Original Reduced Yield Tengile Elangation
Sample ID Area Area “*:”°“3: M | strength M‘;‘;;:"s Strength | (2.0” Gage Length)
5q. Inchas | Sq. Inches rea PSI PS; in. %
27728 1948 .0651 66.6 37,800 | 28.1 | 83100 | 1.1 55.0

Round, reduced section room temperature tensiles
Yield taken at .2% offset

Tested in accordance with ASTM A 370-03a

{dentification of tested spechmnens provided by the cisnt.

Kar Schmitz, Director

Maternals Testing
KS/tw

MEMBER

ACCR

AN QFFICIAl CooP Yy OF TEST REFDRT WiIlLL BE PROVIDED BY THIS LABOHATORY O R=0n!
NIT OTFIZIAL WITHGUT THE RAISED SEAL OF S1. LOLIS TERTING | AnBs
SEE REVERSE FOR CONDITIONS,

{ . DO NOT REPRGIUCE,
Cnrtlificate Ne 0597-01 fen e
Cortificat Na QROT.52



o 0 R P O R & 71 B
2510 Clark Avenus ® St Lows MO B3108-2574 & (314) Bl g o Fo 0y 5305085
3
METALTEK INTERNATIONAL
8600 Commercial Bivd.
Pevely. MO 63070
Attention:  Chuck Ruud
REPORT OF MECHANICAL TES| S
SAMPLE ID: HT.'@%W 29497, 29568, 29560, 28557
Lé‘/ Original T Feduced Reduct R Yield ‘?‘emsii; ' _Higamgstion Modulus of |
Sample ID Area Area .EAUC ":; Strength Strengite | (2.0 Gage Length) Elastizity
\ Sq. Inches | Sq.Inches | ool PS] Pt | in. % (MS1)

27728 .1886 .0830 56.0 36400 #3100 1.05 82.5 24.4
/ 277280 .1886 0908 | 519 34100 84300 1.00 50.0 23.4

|

QOriginal Reduced Reduction Yield Tanstie ! Elongation
Sample 1D Area Area in’AL;;a o Strengih it 2.0 Gage Length)
Sq. inches | $q. inches ° PS| i, %

{
]
i
.
t
{

o s,‘; Lo28511 1 1ges o 187e 05.9 40600 06.0 i
U | 29497 . 1932 772 08.3 35700C 62100 018 08.0
Y 295863 1847 1840 00.4 37700 37400 0.04 02.0

ot | 29560 | 1863 1728 07.3 47500 | 99500 0 ops 1120
ot | 29553 | 1886 1765 06.4 50100 | 72700 0.18 08.0

Sound. reducead section tensiles

Yield taken at 2% offset

Tested in accordance with ASTM A 370-03a , W

Uendfication of izsted specimens grovides by the cliart, fD W / ’ 5

Karl Sohmitz, Director
Is Testing

-
s

Migterials

NEMEXEF-?

AN OFECoa SOPY DF TEST SR PORT WL BE FROVIOED BY THIG LABDRATON: © N
WOT DESID 2 wiTe DT T ED SEAL OF 3 ST

LEE SEVEREE FOR SOMIITIONLG




JAN-10-2005 MON 01:22 PM FAX NO P. 03/03
i mo FA¥ NG, - 03703
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P PFoungued

KNCO'“QOHATED

2810 Clark Avenus = St. Louis, MO 63103-2574 « (314) 531-8060 & FAX {314) 531-8085

January 10, 2005
Lab No. 05P-0008
P.O. No. 12516
Page30f 3

METALTEK INTERNATIONAL

8600 Commearcial Blvd.

Pevaly, MO 63070

Chuck Ruud

REPORT OF RPY IMPACT TEST
HT# 27728, Alloy CF8 MnMN-MOD

ASTM A 370-03a

Attention:

MATERIAL (SAMPLE ID):
SPECIFICATION:

SPI:CIMEN TYPE: “A” Vee Notch
SPI:CIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: -320°F
RESULTS:
LATERAL _
BASE METAL FOOT LBS. EXPANSION % SHEAR
27728-1 o8 0.051 50
27728-2 a1 0.060 50
27728-3 80 0.045 50
Average _ 90 0.052 50
LATERAL .
BASE METAL FOOT LBS. EXPANSION % SHEAR
27728-4 77 0.038 40
27728-5 86 0.055 50
27728-6 61 0.032 40
Average 75 __0.042 43
LATERAL
BASE METAL FOOT LBS. EXPANSION % SHEAR
27728-7 64 0.041 50
27728-8 67 0.043 50
27728-9 72 0.030 40
Average 68 0.038 47

Ide Wlication of 1ested specimans provided by client.

N
~ . - e
N - ~

fals Testing

win ”

MEMB LR

A(ICREDH ED%'»

,,
Corinriga.No, 04 -0
Grstiticald Mo 038 ~ui

N

AN QFSIGIAL COPY OF TEST HEPORT WILL 3€ PAOVIOED BY THIS LADGRATORY ON AZOUEST. O NOT AEFROLUCE.
- NOT OFFICIAL WITHOU T THE RAISER SEAL OF ST, LOUIS TESTING LARORATORIES, ING
SEE REVERSE FOR CONDITIONE
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‘NcORPORATE,‘

2810 Glark Avenue » St. Louis, MO 63103-2574 » (314) 5318330 sax 214 531-8085
METALTEK INTERNATIONAL gruary 10, 2005
BB0C Commercial Bivd. a5 No. 05P-0008
Pevely, MO 63070 3&., No. 12516

Fage 2 of 8
Atte stion:  Chuck Ruud

REPORT OF CHARPY IMPACT TEST

MAVERIAL (SAMPLE {D): HT# 27728, Alloy CF8 MnMN-MOL
SPE.CIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPE:CIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: +70°F
REHULTS:
LATERAL o
BASE METAL FOOT LBS. EXPANSION s SHEAR
27728-1 139 0.087 ] 100
27728-2 119 0.081 100
27728-3 167 0.091 100
Average 142 0.080 100
LATERAIL
BASE METAL FOOT LBS. EXPANSION % SHEAR
27728-4 170 0.107 100
27728-5 124 0.071 100
27728-6 129 0.060 : 100
Average 141 0.078 ! 100
LATERAL o e
BASE METAL FOOT LBS. EXPANSION e SHEAR
27728-7 141 0.103 100 ]
27728-8 137 0.052 ! 100
27728-9 150 0.114 100
Average 143 0.090 100 ry‘w

o atificatior. of tastad spocimens provioed by Chent.

MBEF\"

w AN OEEIC. DORY OF TEST HEFORT WILL BE PROVIDED BY Trit§ ) ABORAT
~OT AFESIAL WITHOUT THE RAISED €A1 GF ST LO JIS "‘a AT

Cetloawt Mo D27 "'2 SEE REVERTE FOR CONDITION!



Westmoreland Mechanical Testing ¢ Research, Inc.

P.0. Box 388 |
Westmoreland ‘Drive A@ Accredited
Youngstown, Pa. 15696-0388 U1.5.4. adcap
Telephone: 724-537-3131 Fax: 724-537-3151 - Matarils Tosting Laboratory
Website: wuny.wmtr.com . ot serres
WMTerR is a technical leader in the material testing industry.
April 28, 2005 CERTIFICATION Section 1 of 1
WMT&R Report No, 5-26097
MetaiTek International P.O. No. 19386RS9
The Carondelet Division WMTE&R Quote No. QN250563
8600 Commercial Bivd. Req. No. 4315
I-55 Industrial Park
Pevely, MO 63070-1528
Attention: Rick Suria
Subject: All processes, performed upon the material as received, were conducted at WMT&R, Inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.

The following tests were performed on this order: TENSILE

TENSILE RESULTS: ASTM E21-03a

Requirements: UTS ksi (Min 96\Max -~} 0.2% YS ksi {Min 72\Max —) 4D Elong. % (Min 321Max --) Modulus Msi (Min 21\Max -)
SOAK TIME: 5 Minutes

SPEED OF TESTING: 0.0050 in./in./min., 0.0500 In.Jmin.fin.

MATERIAL: 316 S/S DISPOSITION: Acceptable
Sample Testlog | Temp. uTsS 0.2% YS | Elong | RA | Medulus | Ult. Load | 0.2% YLD. Orig. Final |4D Orig | 4D Final | Orig. Area | Machine | AWR
Number | °F ksi ksi % % Msi Ibf Ibf Dia. (in.) | Dia. (in.} { GL (in.} | GL (in.) (sq. in.) Number

Bar#1 (Lot#3012668/82743) | B75123 | -320 187.7 126.3 33 |22 271 37740 25394 0.5060 | 0.4471 2.00 265 |0.20108020 Mo A
Bar#2 (Batch#W019711) | B75124 | -320 166.9 109.5 34 [ 27 264 33500 21890 0.5056 | 0.4315 | 2.00 2,67 {0.20077240 M9 A

AVUNR: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPCRT

YaRo<

ensile Supervisor April 28, 2005

KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEAUNG A MATERIAL FACT ON THIS FORM ___Technical
OR MAKING. FALSE, FICTITIOUS OR FRAUDULENT STATEMENTE OR REPRESENTATIONS

HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL

STATUTES. THIS CERTIFICATE OR REPORT SKALL NOT BE REPRQDUCED

EXCEPT IN FULL, WITHOUT THE WRITTEN APPROVAL OF WMTR, INC. Tes 3:% %mummmn.b.ha ‘\m.oﬂ \& e \Q%th, \N,: tomotive, # RQR. Mate BQN\ m@hﬁ.ﬁ% Fie NRW
Locations in Youngstown, A U.SA. ~ Tel. (724) 537-3131 and
Banbury UK, ~ Tel. +44 (0) 1295 261211
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PA&GE  21/p1
2810 Clark Avenue * St. Louis, MO 63103-2574 » {314) 531-8080 » FAX (314) 531-8085
METALTEK INTERNATIONAL Aprit 22, 2005
8600 Commercial Blvd. Lan No. 0BP-1170
Pevely, MO 63070 P.O. No. 12516
Page 1 of 1
Attention: Chuck Ruud (revised 6/15/05)
REPORT OF MECHANICAL TESTS
SAMPLEID: 1 Ea,, Sample Bar #1, Lot 3012668/82743
1 Ea., Sample Bar #2, Batch # W0O19711
0:ginal Reduced Reducti Yield Tensila Elongation
Sample ID sma Area : eauction Strength Strength {2.0” Gage Length) Elastic
N Sq.Inches | M Area% PSl PsI in. % Modulus
inches
#1 1801 .0855 55.0 56,500 85,000 0.80 550 25.5 M3
#2 1917 .0881 54.0 63,900 98,100 0.88 54 0 23.1 MS|

Round, reduced section all weld room temperature tensiles
Yield taken at .2% offset

Tested in accordance with ASTM A 370

tdentification of tested specimens provided by the client

KS/tw

"
[AccreDITED|

Cotiificate Na. 0397-01
Cetlifiuale Na. 0397-22

MEMBE R

AN DFFICIAL GOPY OF TEGT REPORT WILL BE PROVIDED BY THIS LABORATORY O REQUJEST. DO NOT RFPAODLGE
NOT CEFICIAL WITHOUT THE RAISED SEAL OF 8T, LOUIS TESTING 2 BORATORIES, INC.
SEE REVERSE FOR CONDITIONS
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BE/15/2205 AS:33  314-531-5ags )} ST LOUIS TE.TING LaB

(020 ¥

Fovnest S gt

2810 Clark Avenue = S, Louis, MO £3103-2574 = {314} 531-E080 » FAX '314) 531-8085

METALTEK INTERNATIONAL
8600 Commercial Bivd.
Pevely, MO 83070

Attention: Chuck Ruudg

MATYERIAL (SAMPLE ID): 1 Ea., Material (1) LNM4455, Lot # 30+ 2668/82743
SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: -320°F

! LATERAL | z‘

‘ ALL WELD METAL FOQOT LBS. EXPANSION % SKBAR )
LNM4455-1 52 0.027 | 40
LNM4455-2 50 0.022 a0
LNM4455-3 50 0016 | T ar T
Average 51 0022 1 TR

{dentification ¢f testad specimen providad by ofiert,

f -
P -

f‘:f ia yo -
KatySchmitz, Direcior
/Hierials Testing
KS/w k

Al CERICIAL Oo5Y OF Teg RERART WALL BE PROVIGED BY THIE LARGRATORY r

Cortificale No. J2870 NOT OFRICIAL WTRGUY THE RAISED SEAL OF 5T LOUs TEATIHD ‘{‘Jf
Gorfifuna o, Q38703 TET BEVERSBL FOR CONDITIONS,

ET DU NOT MERRCD JCE,
DRIES NG,
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ey ' -
Faunded Hﬁ":{St LOUiS Testing Laborat

1N C ORPOR 4 ¢ o

2810 Clark Avenue » St. Louis, MO 63103-2574 » {314) 531-8080 e FAX /314) 5318085

METALTEK INTERNATIONAL April 6, 2005
8600 Commercial Bivd. Lab No. 05P-1007
Pavely, MO 63070 P.O. No. 12516

Fage 2 of 2

PORT OF CHARPY IMPACT TEST
REFORT OF CHARPY IMPACT 1

Attention: Chuck Ruud

MATERIAL (SAMPLE ID): (2) Metrode B316NF, Batch # W019711
SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10mmx 10 mm

TEMPERATURE OF TEST: -820°F

LATERAL o ,

ALL WELD METAL FOOT LBS. EXPANSION % SHEAR
B316NF-1 48 0.030 30
B316NF-2 52 0.027 30
B316NF-3 44 0.027 | 30
Average 48 0.028 30

idantification of tasted speciman provided by ciient

- KSiw

‘ . A OFFICIAL COPY OF TEST REPORT WiLL BE PROVIDED BY THIS LABOFATORY oM FEQUEST 0D NOT MESRODUCE,
Cr"r"\ﬂcs.le hig, OI;E?T-I:H NOTGRRICIAL werTRDUT THE RAISED SEAL OF BT LQUIS TeaT NG I_»:\’_'-,‘r'_}f-'i/'\”!“O‘ZNES, INC.
Cetlificats Na. 0397-02 SEE RFVERSE FOR CONDITIONS
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/{ ST LOUIS TESTING LaR

a2g Vi . - ‘
Founoet 1927 St. Louis Testing Laboratories

\NGOHPORATED
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METALTEK INTERNATIONAL
8600 Commercial Bivd,
Pevely, MO 63070

February 28, 2005

.ab Ne. 08P-05854

F.0. No. 12516
Page1¢f 2

{Revised Report 3-2-05)
Attention: Rick Suria

REPORT OF CHARPY  IMPACT TEST
30126682743

MATERIAL (SAMPLE ID): Electrode LNM 4455 & EBSZT:NF y Che .
wol41 7/
SPECIFICATION: ASTM A 370-03a l Z Lo
SPECIMEN TYPE: "A” Vee Notch, All Weld
SPECIMEN SIZE: 10mmx 10 mm
TEMPERATURE OF TEST: +70°F
RESULTS:
N . | LATERAL
ALL WELD JOULES FOOT Las. n:f EXPANSION % SHEAR
PR _— M R R R e—
LNM 4455.7 149 110 0.055 50
LNM 4455.8 130 96 0.050 50
LNM 4455.9 134 99 B 0.051 50
Average 138 102 0.052 50
LATERAL
ALL WELD JOULES FOOT LBS. EXPANSION % SHEAR
“ R
B316NF-7 155 114 0.056 50
B318NF-8 151 B 111 G.053 50
B316NF-9 148 108 G052 50
__Average 151 111 0.084 50
Identification of tastag specimen providee by clienz.
Director

At DFFIC AL D08y OF TEST REPCRY wiLl, BE PROVIDED RY THIS LABQRATSORY On REQ

Carlificate Ne. g0l
Curtfleara No. 035 i

NOTOFFICAL Wiy
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Wmltz

Mterials Testing

OLT THE R RED SEAL OF ST LOWS TESTMG, | Ao

SEF REVEHSE FoR
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METALTEK INTERNATIONAL February 28, 2005

8600 Commercial Blvd. l.ab No. O5P-0554

Pevely, MO 63070 PO No, 12518
Fage 2 of 2

(Revised Report 3-2-05)
Attention: Rick Suria

WELDER: TERRY STANFIELD
MATERIAL: 1° CF8MnMn, Mod
SPECIFICATION: ASME X
ELECTRODE: B316NF
PROCESS: SMAW
REDUCED SECTION TENSILE
TENSILE
SAMPLE WIDTH THICKNESS | AREA SOQ. ACTUAL T B e g - .
D INCHES |  INCHES INCHES | Lgs. | STRENGTH FRACTURE
TS.2 750 1.002 7500 70,000 @ $2300 eld Metal
T8-5 .750 1.010 7575 71.000 2,700 Weld Metal
GUIDED BEND TEST
SAMPLE ID BEND RESULTS
75-1 Side Acceptable, No Discontinuities B 7
75-3 Side Acceptable, No Discontinuities )
T5-4 Side Acceptable, No Discontinuities
T8-6 Side Acceptable, No Discontinuities
Fd ,//l
?f’é chmitz, Director

_ L erials Testing
KS/elim CW! No. 921201581

]Am:onm?,

AN QFFICIAL CTPY GF TEST HERPOAT WILL BE PRCVIDREN BY THIS LABDRATONRY DN FEOUEST DO NGT 98PE00UCE,
Crrificaie No. 0397.01 NOT OFFICIAL WITHDUT THE RAISED SEAL OF BT LOLNg TESTING LABOEATORES INC.
Derlificatn No, Q3gT-0% BEE REVERSEC FOR CONDITIONS
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INTERNATIONAL

Carondelet Division

8600 Commericial Blvd. - Pevely, MO 63070 USA
Phone: 636-479-4499 - Fax: 636-479-3399

Final Inspection Report

Customer ENERGY Pattern: MCWF-C1
INDUSTRIES OF
OHIO
Order PPPL-FP-LTS-2
ASTM Metal CF8MNMnMOD Date 4/28/2005
Type Description Cert Number Procedure Acceptance Criteria  Actual
Radiographic S73140-1 Technique # 12726 MSS SP 54 Acceptable
Liquid Penetrant S73140-1 CQP - 300 Rev 9 SEE NOTE Acceptable

Notes Acceptance per ASTM A903. Acceptance criteria - level 1 for high stressed areas, level 2 for all other areas.

Visual S573140-1 CQP - 500 REV 4 ASTM A802 LEVEL 2 Acceptable

ASNT Level Il performed and accepted.

Mag Perm S73140-1 SOP Mag Perm 100 Rev 1 <1.02 Acceptable

Respectfully Submitted,
Chartes A. Ruud
Quality Assurance Manager

Superior Quality Engineered Metal Products

www.MetalTekInt.Com



